
Number Part Number Name Quantity

1 5464 BOLT M5X10 1,000

2 6416 WASHER 1,000

3 7377 TRUARC COLLAR DIN 7 1,000

4 9061 BOLT 8X30 1,000

5 21481 WASHER 1,000

6 21608 SCREW 6X16 DIN 1,000

7 23029 KNUCKLE RING 1,000

8 24610 BUTTON (SMALL) 1,000

9 35511 SPACER D9/D5,2X6 1,000

10 35559 SCREW JM8-45 1,000

11 36865 LOCKING LEVEL 1,000

12 36866 SPRING 1,000

13 37013 COVER 1,000

14 37933 HANDLE BAR BLACK 1,000

15 39672 DRIVING CABLE 1,000

16 38176 THROTTLE CABLE 1,000

17 38323 DIFF.LOCK CABLE 1,000

18 40509 SPACER 1,000

19 40524 SPACER D9/D5,2X4,3 1,000

20 40530 SPACER 1,000

21 40532 SPACER 1,000

22 40539 LATCH 1,000

23 40543 THROTTLE INDEXING 1,000

24 40544 INDEXED DISK 1,000

25 40545 SLIDER 1,000

26 40547 CAM VARIATOR 1,000

27 40549 LOCK 1,000

28 40550 PLATE 1,000

29 40553 PLATE SPACER 1,000

30 40555 THROTTLE LEVER 1,000

31 40556 SPRING 1,000

32 40559 AXLE 1,000

33 40561 CAM AXLE 1,000

34 40563 COVER 1,000

35 40565 SPRING 1,000

36 40568 FEDER 1,000

37 40569 SPRING 1,000

38 40573 VARIATOR PLATE 1,000

39 40576 RIGHT SHELL 1,000

40 40577 LEFT SHELL 1,000

41 40803 BOW 1,000

AD51 - Guidon - Eléments de commande

1 / 19



Number Part Number Name Quantity

42 40810 BOW 1,000

43 40813 BRACKET 1,000

44 40821 BRACKET 1,000

45 40826 VARIATOR LEVER 1,000

46 42417 CLUTCH/BRAKE CABLE 1,000

47 42675 SPACER 1,000

48 43558 STOP 1,000

49 71048 BOLT EJ.PT KA40X10 1,000

50 71050 BOLT EJ.PT KA40X14 1,000

51 71071 HEXAG. SCREW 8X20 1,000

52 71201 NUT M6 1,000

53 71074 NUT HM8 1,000

54 71096 WASHER B6,4 1,000

55 71135 SCREW 5X25 1,000

56 71355 HEX.SCREW M6X10 1,000

57 71274 WASHER B8.4 1,000

58 5399 BOLT M5X40 1,000

59 71308 LOCK NUT M5 1,000

60 71407 SCREW JM6-60 1,000

61 71408 SCREW CHC M5-20 1,000

62 71409 SCREW FHC/90 M5-30 1,000

63 71462 SCREW JM6-75 1,000

64 37887 GAZ CABLE 1,000

AD51 - Guidon - Eléments de commande

2 / 19



AD51 - Guidon - Eléments de commande

3 / 19



Number Part Number Name Quantity

1 1557 NUT HM6 1,000

2 71343 SPRING WASHER A8 1,000

3 71201 NUT M6 1,000

4 21525 NUT HM4 1,000

5 36128 FRAME 1,000

6 37074 CLAMP 1,000

7 37753 SPACER 1,000

8 38021 ENGINE BRACKET 1,000

9 38294 SCREW HM4-22,8.8 1,000

10 42096 SPACER 1,000

11 42607 PLUG 1,000

12 71017 SCREW 8X40 1,000

13 71074 NUT HM8 1,000

14 71114 ALUMINUM NAIL RIVET 1,000

15 71124 HEXAG.SCREW HM8X100 1,000

16 71187 WASHER A 8,4 1,000

17 71189 SCREW TH M8X40 1,000

18 71342 SCREW M6X45 8.8 1,000

19 71391 BOLT M8X45 1,000

AD51 - Frame 

4 / 19



AD51 - Frame 

5 / 19



Number Part Number Name Quantity

1 37561 NUT 1,000

2 7094 FLAT WASHER 1,000

3 21481 WASHER 1,000

4 21525 NUT HM4 1,000

5 28292 RUBBER FUNEL DIA.14 1,000

6 36273 SCREW M8-45,8 1,000

7 37074 CLAMP 1,000

8 37085 CLAMP HOOK 1,000

9 37971 SEAL 1,000

10 38281 FRONT DECK GREEN 1,000

11 38294 SCREW HM4-22,8.8 1,000

12 71074 NUT HM8 1,000

13 71231 SCREW JM5-16 1,000

14 71114 ALUMINUM NAIL RIVET 1,000

15 71187 WASHER A 8,4 1,000

16 71284 SCREW HM5X12 1,000

17 38282 REAR WHITE COVER 1,000

18 38283 REAR WHITE COVER 1,000

AD51 - Covering

6 / 19



AD51 - Covering

7 / 19



Number Part Number Name Quantity

1 37561 NUT 1,000

2 5067 WASHER BELLEVILLE 1,000

3 20021 WASHER 8,5X40X4 1,000

4 27071 HANDLE DECORATION 1,000

5 36124 WHEEL BR.R.RIGHT 1,000

6 36125 WHEEL BR. R. LEFT 1,000

7 38004 SPACER 1,000

8 40531 RING 1,000

9 40830 CUT.HEIGT FRONT.R 1,000

10 40831 CUT.HEIGHT F.LEFT 1,000

11 71022 SCREW FHC/90 M5X20 1,000

12 71071 HEXAG. SCREW 8X20 1,000

13 71201 NUT M6 1,000

14 71074 NUT HM8 1,000

15 71196 SCREW M6X12 1,000

16 71222 SCREW FHC/90 6X12 1,000

17 71393 CIRCLIP 1,000

18 71395 SCREW JM10-80 1,000

19 71397 SPRING 1,000

AD51 - Cutting height

8 / 19



AD51 - Cutting height

9 / 19



Number Part Number Name Quantity

1 71052 SPRING WASHER,DIN 1 1,000

2 7342 BOLT 3/8 - 24 1,000

3 24867 MIL. ENGINE FC180V 1,000

4 70086 HEXAGON SCREW,DIN 9 1,000

5 71127 KEY  4,8X6,5X15,72 1,000

6 35099 35099 1,000

AD51 - Fixation moteur

10 / 19



AD51 - Fixation moteur

11 / 19



Number Part Number Name Quantity

1 71052 SPRING WASHER,DIN 1 1,000

2 71201 NUT M6 1,000

3 7341 FLAT WASHER 10,3X49 1,000

4 7377 TRUARC COLLAR DIN 7 1,000

5 7915 RING 1,000

6 20602 KEY      5X5X25 1,000

7 21608 SCREW 6X16 DIN 1,000

8 35043 KEY A5X5X10 1,000

9 38659 REAR FLAPPER 1,000

10 41430 WASHER 1,000

11 42501 BLADE FIX.SLEEVE 1,000

12 42502 BLADE FIX.WASHER 1,000

13 42503 BRACKET 1,000

14 42514 FRONT/REAR FLAPPER 1,000

15 42526 FLAPPER SHAFT 1,000

16 42622 FRICTION WASHER 1,000

17 42696 PROTECTION 1,000

18 43227 BELLEVIL.WASHER 1,000

19 71174 CIRCLIP 35X1,5 1,000

20 71198 HEX.SCREW HM10X45 1,000

21 TZ51A BLADE FOR AV51 1,000

AD51 - Cutting Deck-Blade

12 / 19



AD51 - Cutting Deck-Blade

13 / 19



Number Part Number Name Quantity

1 71205 SCREW M8 1,000

2 5444 WASHER 1,000

3 6169 SCREW HM8X16 1,000

4 6416 WASHER 1,000

5 71413 SCREW HM 8-20 1,000

6 7377 TRUARC COLLAR DIN 7 1,000

7 23604 INSULATION MUFF 1,000

8 35778 HANDLE BAR STOP 1,000

9 36003 CUT.HGT.R.R.PLATE 1,000

10 36022 CUT.HGT.R.L.PLATE 1,000

11 36066 REINF.PIECE AXLE 1,000

12 36144 DOUBLE PULLEY 1,000

13 36273 SCREW M8-45,8 1,000

14 36274 SCREW M8-20,8 1,000

15 36852 BY-PASS + FL.DIV. 1,000

16 36962 SCREW FX M6-20 TX30 1,000

17 37891 HOSE FRONT LEFT 1,000

18 37964 REINF.PIECE AXLE 1,000

19 38018 AXLE 1,000

20 38850 PLATE 1,000

21 38851 REINF.PIECE PLATE 1,000

22 40729 HOSE 1,000

23 40730 HOSE 1,000

24 40734 HOSE 1,000

25 41070 BELT 1,000

26 42514 FRONT/REAR FLAPPER 1,000

27 71201 NUT M6 1,000

28 71074 NUT HM8 1,000

29 71084 BOLT HM6X16 DIN 933 1,000

30 71187 WASHER A 8,4 1,000

AD51 - Hydraulic Transmission

14 / 19



AD51 - Hydraulic Transmission

15 / 19



Number Part Number Name Quantity

1 5472 WHEEL CAP 1,000

2 7914 SCREW 1,000

3 9017 NUT HM10 1,000

4 9022 BALL BEARING 6002 1,000

5 21036 FLAT WASHER 10.5 1,000

6 35033 WHEEL AXLE 1,000

7 35034 FRONT WHEEL COVER 1,000

8 40585 SPACER 1,000

9 42507 INTERNAL GEAR 1,000

10 42519 WHEEL COVER BLACK 1,000

11 42608 REAR WHEEL PLUG 1,000

12 42650 FRONT WHEEL CPLT GR 1,000

13 42654 REAR WHEEL CPLT GR. 1,000

14 71396 CIRCLIP 1,000

AD51 - Roues

16 / 19



AD51 - Roues

17 / 19



Number Part Number Name Quantity

1 71205 SCREW M8 1,000

2 2217 BOLT TRCC 8X16 1,000

3 71052 SPRING WASHER,DIN 1 1,000

4 71201 NUT M6 1,000

5 7035 FLAT WASHER 1,000

6 7038 SCREW,DIN933 H M 8X 1,000

7 7335 WASHER 1,000

8 7341 FLAT WASHER 10,3X49 1,000

9 9022 BALL BEARING 6002 1,000

10 9071 SCREW M8X20 1,000

11 20602 KEY      5X5X25 1,000

12 21256 CIRCLIP 1,000

13 35141 TENSIONNER PULLEY 1,000

14 21553 BEARING 6305-2RS 1,000

15 22029 FLAT WASHER 6,5 1,000

16 22065 WASHER 25X8,5X3 1,000

17 24836 RING 1,000

18 28020 BLADE BEARING SPACR 1,000

19 28062 BLADE SHAFT 1,000

20 28171 BLADE BEARING 1,000

21 36187 AXLE 1,000

22 36188 TENSIONNER PLATE 1,000

23 36266 SPRING 1,000

24 37895 BRAKE STRIP 1,000

25 37982 BRAKE BAND.GUIDE 1,000

26 42412 AXLE 1,000

27 42506 BLADE DRIVE PULLEY 1,000

28 42518 BLADE BELT 13 AX 1,000

29 42576 BRACKET 1,000

30 42578 GUIDE SPACER 1,000

31 42605 BLADE BELT GUIDE 1,000

32 71074 NUT HM8 1,000

33 71076 NUT VERBUS HM8 1,000

34 71110 HEXAGON SCREW,DIN 9 1,000

35 71118 SCREW 8X35 1,000

36 22031 SCREW 8X55 1,000

37 71187 WASHER A 8,4 1,000

38 71310 WASHER 1,000

39 71332 SCREW M8X75 8.8 1,000

40 71391 BOLT M8X45 1,000

41 71407 SCREW JM6-60 1,000

AD51 - Clutch Blade brake

18 / 19



AD51 - Clutch Blade brake

19 / 19


